
Coachella Water Authority and Indio Water Authority
Chromium-6 Treatment and Compliance Study

1

Project Number: 20038-000

Chromium-6 Treatment and Compliance Study
for Coachella and Indio Water Authorities

August 2015



Coachella Water Authority and Indio Water Authority
Chromium-6 Treatment and Compliance Study

2

Project Number: 20038-000

Table of Contents

1.1 Cr6 Regulatory Timeline......................................................................................................................................20

1.2 Coachella Water Authority (CWA) ......................................................................................................................21

1.3 Indio Water Authority (IWA)...............................................................................................................................22
[...]
12 McGuire et al. 2007. Hexavalent Chromium Removal Using Anion Exchange and Reduction with Coagulation and
Filtration. Awwa Research Foundation.



Coachella Water Authority and Indio Water Authority
Chromium-6 Treatment and Compliance Study

51

Project Number: 20038-000

Technologically Enhanced Naturally Occurring Radioactive Material (TENORM), as experienced at
Glendale. Thus, the spent resin needs to be disposed of to a non-RCRA hazardous waste landfill if
disposed in California. These resin disposal costs are included in O&M cost estimates.

Flush water and backwash water are expected to be non-hazardous, which can be discharged to a
sewer, blow off location, or trucked offsite without treatment. For WBA, this water loss is predicted to
be less than 0.01% of the treated water flow.

An issue that has been observed for one WBA resin (Dow PWA7) is initial formaldehyde leaching above
the 100 µg/L California notification level when fresh resin was installed at Glendale. Dow since revised
their resin preconditioning procedure, which was tested and found to be effective in a pilot study to
control formaldehyde leaching at Glendale. Two other resins (Purolite S106 and ResinTech SIR-700) have
been found to not leach formaldehyde.

Table 13 summarizes the advantages and disadvantages that are associated with using WBA.

Table 13. Summary of WBA Considerations
Advantages Disadvantages

 High capacity for Cr6 (more than a year of
operation before resin changeout)

 Ease of operation

 Resin disposal

 pH adjustment

 Requires booster pumps unless
degasification membranes are used

4.1.2 Strong-base Anion Exchange

Figure 16 illustrates a schematic of the SBA treatment process. Particles are removed from the
groundwater using bag filters (strainers), which minimizes pressure drop through the resin bed and the
need for backwashing. Strong base anion exchange resin is used to remove Cr6 from the water. Cr6 in
the treated water gradually increases over time as the resin capacity for Cr6 is filled. Other ions with
similar charge in the water can also compete with Cr6 and exhaust the resin bed more quickly. Resin
capacity can range between 2,800 BVs to more than 12,000 BVs (approximately one to four weeks of
operation with full utilization) primarily depending on sulfate concentration. SBA is regenerated with a
salt (brine) solution or replaced when the treated Cr6 concentration reaches the treatment target level.
Regeneration involves elution of the Cr6 off the resin into the brine, in the process restoring capacity of
the resin for additional Cr6 removal.

Residuals from SBA include spent brine and rinse wastewater, including slow rinse and fast rinse. Spent
brine disposal is often the greatest challenge for SBA applications due to its high chromium and TDS
concentrations. Brine is hazardous waste in California unless chromium (and possibly other constituents)
is precipitated, in which case the brine can become non-hazardous and the precipitates are often
hazardous. Brine management options are discussed in more detail in Chapter 7. Prior to regeneration,



Coachella Water Authority and Indio Water Authority
Chromium-6 Treatment and Compliance Study

52

Project Number: 20038-000

a backwash step is sometimes applied to ensure even distribution of resin before brine is added. The
final step requires a rinse to remove any residual brine from the resin bed.

Figure 16. Schematic of Unit Processes in the SBA Treatment Process



Coachella Water Authority and Indio Water Authority
Chromium-6 Treatment and Compliance Study

53

Project Number: 20038-000

The primary constituent impacting Cr6 resin capacity by SBA is sulfate. Figure 17 shows the correlation
between sulfate and resin bed volumes for breakthrough to 2 µg/L. The figure reflects data reported in
the literature for various SBA resins and water qualities, as well as recent pilot testing conducted at IWA
wells using Purolite A600E/9149 by Ionex SG. Overall, the number of resin bed volumes of water treated
decreases dramatically with increases in sulfate concentration. For sulfate of 20 mg/L, the estimated
number of bed volumes to reach 2 µg/L is approximately 16,100. For sulfate of 50 mg/L, the estimated
number of bed volumes is approximately 5,800.

Figure 17. Correlation of SBA Bed Volumes with Sulfate Concentration
Data Sources: IWA Pilot Testing (Ionex SG), Glendale pilot testing (WRF 4423), CVWD pilot testing (WRF 4449), Bench testing at

8 utilities (WRF 4450)

SBA resin is not sensitive to the pH of the water for effective Cr6 removal (unlike WBA resin), which
eliminates the need for pre-treatment pH adjustment. However, post-treatment pH adjustment may be
necessary, especially when the treated water quality is corrosive toward piping materials. Calcium
carbonate precipitate potential (CCPP) below 4 mg/L as CaCO3 or Langelier Saturation Index (LSI) below
zero can be used as indicators of water corrosivity. Alkalinity is removed by the resin during a short
period in each resin service cycle after regeneration, which results in reduced pH in treated water.
Treated water alkalinity and pH typically returns to the raw water concentration in a day.13 If multiple
vessels are operational in parallel or water is bypassed around treatment with final blending, sudden

13 Clifford, D., Lin, C.C., Horng, L.L. and Boegel, J. 1987. Nitrate removal from drinking water in Glendale, Arizona.
EPA/600/S2-86/107.

y = 445843x-1.109

R² = 0.8995

0

5,000

10,000

15,000

20,000

25,000

0 50 100 150 200 250

B
e

d
V

o
lu

m
e

s

Sulfate (mg/L)

Breakthrough to greater than 2 ug/L

IWA Pilot Breakthrough to 2 ug/L

Power (Breakthrough to greater than 2 ug/L)



Coachella Water Authority and Indio Water Authority
Chromium-6 Treatment and Compliance Study

54

Project Number: 20038-000

changes in alkalinity and pH can be minimized. This was also observed during the start-up of IWA SBA
facilities at wells AA, 1E, and 13A.

SBA has been tested extensively from bench- to full-scale for Cr6 removal. All studies showed SBA can
remove Cr6 effectively and consistently to below 10 µg/L, although the resin life before regeneration
varied for raw water qualities, resin products and test conditions with sulfate having a primary adverse
effect on resin capacity for Cr6.

Spent brine has been reported to be a non-RCRA hazardous waste due to the high Cr6 concentrations.
Spent brine can be either disposed as a non-RCRA hazardous waste or can be treated to remove Cr6
before disposal as a non-hazardous waste. Strategies to minimize residual volumes include regeneration
optimization, segmented regeneration, and brine recycle with or without treatment. For SBA with brine
recycle, water loss is less than 0.01% of the treated water flow. Table 14 summarizes the advantages
and disadvantages that are associated with using SBA.

Table 14. Summary of SBA Considerations
Advantages Disadvantages

 More history of applications in
drinking water treatment (i.e.
for other constituents including
arsenic, nitrate, and
perchlorate)

 No pH adjustment needed for
pre-treatment

 Runtimes dependent on
background water quality
(especially sulfate)

 Regeneration waste brine
handling and disposal

4.1.3 Reduction Coagulation Filtration/Microfiltration

The RCF process involves reduction of Cr6 to Cr3 using ferrous iron, followed by coagulation of Cr3 with
iron hydroxides, and filtration to remove the Cr-associated particles. Figure 18 illustrates a schematic of
the RCF treatment process. Components in the RCF process include ferrous iron addition, a reduction
tank that provides time for ferrous iron to reduce Cr6 to Cr3 and coagulate, hypochlorite (or air)
addition to oxidize remaining ferrous to ferric, polymer addition to a rapid mixing tank to enhance floc
formation (if granular filters), granular media filtration or microfiltration (without polymer) and
potentially backwash recovery.

Studies have shown that the reduction step converts Cr6 to Cr3, leaving less than 1 µg/L of Cr6 in the
water. The ferrous iron is converted to ferric iron (iron hydroxide), with which Cr6 co-precipitates or
adsorbs. The particles then are removed from the water by granular media filtration or microfiltration.
Testing indicates that granular media filters can reliably remove total Cr to below 5 µg/L, while
microfiltration can remove total Cr to below 1 µg/L. The use of granular media filters is called “RCF”, and
with microfiltration is called as “RCMF”.



Coachella Water Authority and Indio Water Authority
Chromium-6 Treatment and Compliance Study

55

Project Number: 20038-000

Residuals from the RCF process include filter backwash waste water (3 to 5 percent for RCF and up to 1
percent for RCMF) that contains Cr3. This backwash water may be directly discharged to the sewer if
permitted by the sewer agency. Backwash water can also be recycled if solids are removed. Dewatered
solids are likely classified as non-RCRA, California hazardous waste due to total Cr concentration above
the California TTLC, but below the federal TCLP limit. For the RCMF process, chemical cleaning and
clean-in-place solutions will also require disposal.

Figure 18. Schematic of Unit Processes in the RCF Treatment Process

RCF has been tested at demonstration scale at Glendale for three years, which showed effective removal
of Cr6 to below 1 µg/L and total Cr to below 5 µg/L for a 100 gpm treatment system. Bench-scale testing
by CVWD and a pilot study by WQTS confirmed similar or improved RCF effectiveness. The primary
factors impacting effectiveness of reduction included ferrous iron dose and reduction time. The RCMF
process has also been pilot tested at Glendale and CVWD, with the studies showing improved total Cr
removal for RCMF compared to RCF. In general, RCF and RCMF processes are not as affected by raw
water quality compared with the other BATs.

Table 15 summarizes the advantages and disadvantages that are associated with using RCF/RCMF.
Based on the higher water loss and resulting sewer discharge volumes associated with the RCF process,
as well as lower performance for Cr6 removal compared to RCMF, RCF was removed from further
consideration in this analysis. The RCMF process that incorporates recycle to lower the water loss to less
than 1 percent was included in the scenario analysis and cost evaluation for further consideration. The
RCMF technology with recycle was recently tested for another (confidential) client and found to be
successful. No published literature is available on the effectiveness of the process with recycle; piloting
may be required by DDW.



Coachella Water Authority and Indio Water Authority
Chromium-6 Treatment and Compliance Study

56

Project Number: 20038-000

Table 15. Summary of RCF/RCMF Considerations
Advantages Disadvantages

 Microfiltration increases chromium
removal over granular media filters

 Less susceptible to water quality
changes

 Chlorination produces less footprint
than aeration for residual ferrous
oxidation

 No pH adjustment typically needed

 Filter backwash water can possibly be
discharged to sewer, eliminating
hazardous waste residuals

 Aeration or chlorine addition is
needed

 Relatively complex system, larger
footprint

 Not resilient to flow rates above
design flow rate

 Chlorination may require tighter
controls than aeration to minimize Cr3
reoxidation

 Residuals are generated if filter
backwash water is settled

 Greater quality of residuals compared
to SBA or WBA

4.1.4 Reverse Osmosis
Figure 19 illustrates a schematic of the Reverse Osmosis (RO) treatment process. Constituents are
removed using RO by applying pressure to force water through the membranes while retaining the
constituents on the other side of the membranes. Pre-treatment may be necessary to enhance removal
efficiency and/or help control membrane fouling, and post-treatment or blending is needed to stabilize
the effluent with respect to corrosion in the distribution system. A benefit of RO is the ability to
simultaneously remove multiple constituents, such as nitrate, sulfate and chloride.

Residuals from the RO process are primarily comprised of membrane reject concentrate (brine), which
typically for groundwater systems accounts for 15 to 25 percent of the total feed flow. This concentrate
waste results in a significant water loss and wastewater for disposal. Table 16 summarizes the
advantages and disadvantages that are associated with using RO. Based on the significant water loss
associated with RO relative to the other technology options for Cr6, RO was removed from further
consideration in this analysis.



Coachella Water Authority and Indio Water Authority
Chromium-6 Treatment and Compliance Study

57

Project Number: 20038-000

Figure 19. Schematic of Unit Processes in the RO Treatment Process

Table 16. Summary of RO Considerations
Advantages Disadvantages

 Capable of simultaneously
removing other constituents
such as nitrate, sulfate and
chloride

 Pre- and post-treatment may be
necessary

 Residual results in significant
water loss and wastewater for
disposal

4.1.5 Water Quality Constituents that Affect Cr6 Treatment
Water quality constituents that strongly impact select Cr6 treatment options were evaluated in this
study, including:

 pH and alkalinity – dictate the required acid or CO2 dose for WBA

 Uranium – affects residuals waste characteristics and disposal costs for WBA and SBA brine

 Nitrate – may require additional safeguards to avoid chromatographic peaking for SBA

 Sulfate – affects the regeneration frequency for SBA, a key driver for SBA costs

Water quality monitoring results for these constituents were used in this Study to provide a water
quality-specific assessment of treatment options and costs for each well. The water quality database
summarizing these and other constituents is provided in Appendix B.

4.1.6 Residuals Handling and Waste Disposal Options
Opportunities to minimize the cost of residuals handling and waste disposal considered in this Study
included:

 SBA
o Recycling of rinse water during regeneration process to minimize waste brine.
o Disposal of hazardous waste brine versus treatment of hazardous brine

(resulting in non-hazardous brine disposal and hazardous solids disposal).



Coachella Water Authority and Indio Water Authority
Chromium-6 Treatment and Compliance Study

58

Project Number: 20038-000

o Participation in the CVWD planned central resin regeneration facility (CRRF)
either by sending resin for regeneration or hazardous brine for treatment.

 WBA
o Pre-treatment of resin to minimize flush water.

 RCMF
o Recycle of backwash water to the head of the treatment plant.

A central resin regeneration facility is being now being designed by CVWD to consolidate regeneration
operations for the numerous SBA wells sites into one location. CVWD has indicated to CWA and IWA
the willingness to develop regional solutions where practical. CWA and IWA participation in the CRRF
could potentially include trucking spent SBA resin to the CRRF for regeneration or sending hazardous
brine to the CRRF for treatment and disposal. The availability of this option and associated cost to CWA
and IWA could not be speculated for this Study; however, by comparing the most cost effective
technology to this approach, limitations of viability could be inferred.

4.1.7 Non-Treatment and Blending Options
Blending options were first considered as a means of compliance for wells that had sufficiently low Cr6
concentrations and nearby well(s) with low Cr6 to make blending a possible strategy. The advantage of
blending is that treatment would be supplanted by pipeline installation; long-term O&M costs would be
lower. For both CWA and IWA, there were no opportunities to avoid treatment altogether by blending
wells. However, with treatment, some blending opportunities were identified to reduce overall
treatment costs.

4.1.8 Clustered Groundwater Treatment Facilities
The potential for combining wells for clustered treatment was evaluated and compared with individual